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—. Basic informationZ {5 &
Battery name Lithium Manganese Dioxide Type
’ Button Cell CR2032
ALt A B ‘ 75 B
’ B R
Nominal voltage Rated capacity
BRI 3oV WA 220mAn
Number Trade mark
A R 560PCS Bk GMCELL
Packaging weight Packaging dimensions A A
o 5 B 2.46kg AR (LWHT) (365*140*150) mm
Outer packing Corrugated case Inside packing Carton
VIR FLARARAE L% R
Type of packing Cells or batteries only
75 BRI i FL
Net quantity of batteries
per package 1.62kg
FRAAR A Lt
Test item 1.2m drop test
I H 122K BRI
—. 1.2m drop test1.2K 7% Mk
Name of Equipment ik 1% #%: Free fall tester Zk7& i3 H1
No. Test item Test method Result Remark
P55 REIH R ZHR #HIE
United nations “recommendations on the
TRANSPORT OF DANGEROUS GOODS” model
1.2m drop test . . . .. Pass
1 o Regulations (22 Rev. Edition) special provisions 188. -
12K B K YYNEE At 2y R G
(BRA G T fal SR i i i gl — & Ju A
ST/SG/AC.10/1/Rev.22 1883K)
Drop position 7% J5 [f1] :
Drop position Top Front Side Edge Angle
R Bstil] HiTH i} {3 bi!
Status
R, & H%/Pass &% /Pass & /Pass & /Pass & /Pass

Testing requirements description iz & 5K ik :

The package of batteries is dropped from 1.2m 5 times per package. Each package is capable of withstanding
a 1.2m drop test in any orientation without damage to cells or batteries contained therein, without shifting of the

content so as to allow battery to battery(cell to cell) contact and without release of contents.
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Conclusion%iit: The package had passed 1.2m drop test. 3 4iEid 1.2m k% R %

THE PHOTO OF SAMPLE #£ /5 & A
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I
Important Notice
1. The test report is invalid without the official stamp of LCS.
AR HTLCSH B IR
2. The test report is invalid without the signatures of Ratifier, Reviewer and Testing engineer.
ARG BN FEN R ER AL TR
3. Nobody is allowed to partly photocopy this test report without written permission of LCS.
ARALCSH R, AFER L ARk & i
4. The report is invalid when anything of following happens — illegal transfer, reproduce,
embezzlement, imposture, modification or tampering in any media form.
AL, Zhl. BH. B R SIS L B 4 Rk
5. Product information and customer information provided by the applicant, we are not

responsible for its authenticity.
PR S AN P E S S AR, AT H RS Dt
6. The test report is valid for the tested samples only.
AR AR A AR AR P A i A R
7. The Chinese contents in this report are only for reference.
AR P H RSN BENES
8. Objections to the test report must be submitted to LCS within 15 days.

RS A A AU MRS Z HEIS KRN RA AR .

***End of report***
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